HKS15-65

DATE:20170401




HKS15-65

Pos.No. Part No. Description Qty Remark
1 34728100601 |Tapping screw\ST4x16F 5
2 34752000201 [Pan head screw\M5x55 2
3 34746200201 |Pan head screw\M5x30 1
4 36404001201  [Switch 1
5 30195100201 |Handle cover 1 Pos.5,6 supplied as a set
6 30195000201 |Handle support 1 Pos.5,6 supplied as a set
7 35226700101 [Ring terminal\¢@12x@16xp2 2
9 22402800101 |Cord clamp 1
10 42088300901 |Rating label 1
11 32002300201 [Cord sleeve 1
12 23616200101 [Stator 1
13 30195700302 [Housing 1
14 30204400101  [Brush holder 2
15 36209900101 |Carbon brush 2
16 34730200201 [Tapping screw\ST4x75C 2
17 34740300201 |Pan head screw\M3x8 2
18 23824500101 |Armature 1
19 37400100103 |Capacitor\0.33uF 1
20 30213300101 [Baffle 1
21 32024500101 |Bearing bush 1
22 35400202001 |Ball bearing\608.2Z 1
23 33499400201 |Guide plate 2
24 33490000201 [Spindle lock 1
25 35223400101 |Spring 1
26 33810800201 |Upper guard 1
27 33491100101 |Plate 1
28 34751700101 |Spring pin\p6x36 1
29 32008900101 |Rubber bumper 1
30 34737400201  |Screw\M5x25 1
31 32604900101  [Friction bearing\@p9x@15x6.7 1
32 34714000101 [Circlip for shaft\p15 2
33 34400500201  [Key\4x5x13 1
34 33239000101 [Output shaft 1
35 33014100101 |Gear 1
36 34713100101  |Circlip for hole\p28 1
37 35400100501 |Ball bearing\6001.2RS 2
38 33800500101 [Bearing holder 1
39 34791000101 |Washer\@5 2
40 34736000301 [Countersunk head screw\M5x12 | 2
41 33490500302 |Lower guard 1
42 34751900101 [Circlip for shaft\gp34 1
43 37100209401 |Cord 1
44 35223500101 |[Tension spring 1
45 32855800101 |Inner flange 1
46 11045200601 |Saw blade\p190x@p20x24T 1
47 32846200101 |Outer flange 1
48 34704400101 |Hex. flange bolt\AM8x18 1
49 34734000401 |Pan head screw\M4x8 2
50 32847800101 |Orientation ring 1
51 34742300201 |Locking screw\ A3 1




Pos.No. Part No. Description Qty Remark
52 35211900101 [Spring 1
53 34701400501 |Wing nut 1
54 34722000201  [Screw 1
55 33492000201 |[Base plate 1
56 34705800101 |Locknut 1
57 33447400201 |Wing Screw 1
58 42098700701 |Brand label 1
59 34705500101 [Locking screw 1
60 33491400101 [Spanner 1
61 33454200201 |Guide gauge 1
62 34709500101 |Washer\p6x@1l4x1 1
63 33490200201 |Angular bracket 1
64 34787700101  [Rivet\pbx7 2
65 33490400201 |Depth gauge 1
66 34816100101 |Wave washer 1




	HKS15-65Exploded drawing-HT
	HKS15-65-1
	Sheet1


